Assembly Instruction

ITEM NO.: LT002

m

(o]
Q
(72}
2
=
5=
c
5
€
Q
s
(/2]

www.bestma




PARTS LIST:

#2 1pc

iy

Top Back
Arm(L&R) Panel Top Side Rails
#4 1pc #5 1pc #6 2pcs

#1 2pcs

7

S

Bottom Front Bottom Back Bottom Side
Panel Panel Panels (Narrow)
#7 1Set(13pcs) #8 1Set(12pcs) #9 1pc
Top Centre Wood

Slats Up Slats Down Supportor(Long)

#10 1pc #11 4pcs

Top Centre Wood

Supportor(Long) Plastic feet

HARDWARE LIST:
#A 8pcs #B 4pcs #C 8pcs

A\ TETTTR
g))l»‘»5\;\»»»»)‘,wnw

g

Bolt 5/16"X1-1/2" Bolt 5/16"X2-1/2" Bolt 5/16"X3/4"
#D 20pcs #E 16pcs H#F  4pcs

=
Spring Washer 5/16" Flat Washer 5/16",19MM Flat Washer 5/16",22MM
#G 75pcs #H 4pcs #l 1pcs

Q- > =2
Screw #8X1-1/4" - Screw #8X2" 5X35X100mm




step 2

step 4

step 1

step 3

www.bestmasterfurnitures.com




step 5

www.bestmasterfurnitures.com






